SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

EUT Mode 802.11ax HE20 52RU40

Plot on Channel 6415 MHz

Plot on Channel 6855 MHz
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CF 6.415 GHz 1299 pi Span 194.816 MHz | |( CF 6.855 GHz 1440 pts pan 215.904 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.75 dBm RBW 300.000 kHz Peak Power 1.40 dBm RBW 300.000 kHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-57 408 MHz ~73.056 MHz | 300.000 kHz 6.34037 GHz -61.01 dbm -63,76 db -23,76 db -107.952 MHz -80.964 MHz | 300.000 kHz 6.77336 GHz -60.67 obm -62.07 o -22,07 db
-73.056 MHz -48.704 MHz 300.000 kHz 6.34202 GHz -61.11 dBm -63.86 dB -23.90 d8 -80.964 MHz -53.976 MHz 300.000 kHz. 6.77426 GHz -60.74 dBm -62.14 dB -22.24 dB
48,704 MHz 25,352 MHz | 300.000 kHz 6.36637 GHz -59.85 dBm 62,60 dB -34.63 dB -53.976 MHz 27,986 MHz | 300.000 kHz 6.80110 GHz -60.23 dBm 61,63 B -33.65 dB
-25.352 MHz 24,352 MHz | 300.000 kHz 6.38973 GHz -54,43 dBm -57.18 dB -38,85 dB -27.988 MHz 26,988 MHz | 300.000 kHz 5.82710 GHz -58.06 dBm 59,46 db -41,13 d
24,352 MHz 25,352 MHz | 300.000 kHz 6.44027 GHz -55.,45 dbm -56.,20 db -39.86 db 26,930 MHz 27,988 MHz | 300.000 kHz 5.86280 GHz 57,87 dbm 52,27 b -40,94 db
25,352 MHz 48,704 MHz | 300.000 kHz 6.45308 GHz -54.96 dbm -57.71d8 -33.34d8 27.988 MHz 53,976 MHz | 300.000 kHz 5.90875 GHz -59.73 dbm 611408 -33.21d8
48.704 MHZ 73.056 MH2z 300.000 kHz 65.48798 GHZ -61.11 dBm -63.86 dB -23.89 dp 53.976 MHZ 80.964 MH2 300.000 kHz 6.93544 GH2 -60.32 dBm -61.72 dB -21.95 d8
73.056 MHz 97,408 MHz | 300.000 kHz 6.49219 GHz -61.00 dBm 63,75 dB -23,75 dB 80,964 MHz | 107.952 MHz | 300.000 kHz 5.9390+ GHz -60.16 dBm 61,56 dB -21.56 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

EUT Mode

802.11ax HE20 106RU53

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz
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Ref Level 16,79 dém  Offset 27.75 dB Mode Auto Sweep Ref Level 16,79 dém  Offset 27.79 dp Mode Auto Sweep
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CF 5.955 GHz 1331 pts Ean 199.616 MHz CF 6.195 GHz 1157 Els BEBII 173.408 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.52 dBm RBW 300.000 kHz Peak Power 2.25 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency PowerAbs | PowerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-39.808 MHz | -74.856 MHz | 300.000 kHz 5.87811 GHz -56.50 dbm -62,02 db -22,02 db -86.704 MHz | 65,028 MHz | 300.000 kHz 5.12668 GHz -53.70 dbm 61,95 cb -21.55 db
-74.856 MHz -49.904 MHz 300.000 kHz 5.88022 GHz -59.35 dBm -61.87 dB -21.91 d8 -65.028 MHz -43,352 MHz 300.000 kHz. 6.13005 GHz -50.75 dBm -62.00 di -22.04 dB
49,904 MHz | 25952 MHz | 300.000 kHz 5.92656 GHz -+1.60 dBm 44,13 dB -23,30 dB 43352 MHz | 22,676 MHz | 300.000 kHz 6.16893 GHz ~4+4.48 dBm 46,74 dB -25.42 dB
25952 MHz | -24.952 MHz | 300.000 kHz 5.92913 GHz -41,52 dBm -44,04 dB -25,71d8 22676 MHz | 21,676 MHz | 300.000 kHz 6.17241 GHz -43,73 dbm -45.98 db -27.65 dB
24,952 MHz 25,852 MHz | 300.000 kHz 5.38087 GHz -47.17 dBm -49,69 dB -31.36 dB 21676 MHz 22,676 MHz | 300.000 kHz 6.21753 GHz -45.18 dBm -47.4% dB -29.10 dB
25,952 MHz 49,504 MHz | 300.000 kHz 5.98133 GHz -47 .53 dbm -50.,05 db -26,93 db 22,676 MHz 43,352 MHz | 300.000 kHz 6.21805 GHz -45,33 dbm -47.58 dB -27 44 dB
49.904 MH2Z 74.856 MH2 300.000 kHz 6.02978 GH2Z -60.23 dBm -62.75 dB -22.79 d8 43,352 MH2 65.028 MH2 300.000 kHz 6.25980 GH2 -58.58 dBm -60.84 dB -20,96 dB
74.856 MHz 99,608 MHz 300,000 kHz 6.03053 GHz -60.01 dBm -62,53 dB -22,53 dB 65.028 MHz 86,704 MHz | 300.000 kHz 6.26101 GHz -58.67 dBbm -60.92 dB -20,92 dB
L L ) -
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Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep
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CF 6.535 GHz 1361 Els BEBII 204.0 MHz CF 6.695 GHz 1540 Els BEBII 230.912 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.86 dBm RBW 300.000 kHz Peak Power 1.65 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | Powerabs | powerRel ALimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-102.000 MHz | -76.500 MHz 300,000 kHz 5.45643 GHz -58.65 dbm -60,71 db -20,71db -115.456 MHz | -86.552 MHz 300,000 kHz 6.60688 GHz -60.26 obm 61,93 o 21,53 o
-76.500 MHz -51.000 MHz 300.000 kHz. 6.45857 GHz -58.97 dBm -60.82 dB -20.86 dB -86.592 MHz -57.728 MHz 300.000 kHz. 6.60863 GHz -60.25 dBm -61.90 db -22.00 dB
-51.000 MHz | -26,500 MHz _ 300.000 kHz 6.50647 GHz -37.74 dBm -39.60 dB -18.94 dB 57.728 MHz | -25,864 MHz _ 300.000 kHz 6.66416 GHz -4+1.82 dBm 43,47 dB 2318 dB
26,500 MHz | -25.500 MHz | 300.000 kHz 5.50858 GHz -38,19 dBm -40,05 d -21.71d8 20884 MHz | 28,864 MHz | 300.000 kHz 6.66522 GHz -41,49 dbm 43,14 0B -24.81dB
25500 MHz 26,500 MHz | 300.D00 kHz 656142 GHz -45,08 dBm -46,54 dB -28,61 dB 28,864 MHz 29,864 MHz | 300.000 kHz 6.72478 GHz -49.74 dBm 51,38 dB -33.05 dB
26,500 MHz 51,000 MHz | 300.000 kHz 5.56563 GHz -45.56 dbm -47 42 db -26,07 db 29,864 MHz 57.728 MHz | 300.000 kHz 5.72554 GHz -47.22 dbm 48,87 db -28.68 db
51.000 MH2Z 76.500 MH2 300.000 kHz 6.61083 GH2 -58.49 dBm -60.35 dB -20,67 dB 57.728 MH2Z 86.592 MH2 300.000 kHz 6.78152 GHz -59.77 dBm -61.42 dB -21.45 dB
76,500 MHz | 102,000 MHz | 300.000 kHz 6.61203 GHz -58,39 dBm -60,25 dB -20,25 dB 86,592 MHz | 115.456 MHz | 300.000 kHz 6.78167 GHz -59,62 dBm 61,26 dB 21,26 dB
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swanranas. FCC RADIO TEST REPORT

Report No. : FR451607H

EUT Mode

802.11ax HE20 106RU54

Plot on Channel 6415 MHz

Ref Level 16.79 dém Offset 27,72 di Mode Auto Sweep
SGL Count 100/100

Plot on Channel 6855 MHz
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CF 6.415 GHz pan 194.816 MHz | | CF 6.855 GHz 1440 pts an 215.904 MHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 2.27 dBm RBW 300.000 kHz Peak Power 1.23 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-57 408 MHz ~73.056 MHz | 300.000 kHz 6.34112 GHz -58.,52 dbm -61,15 db -21.18 db -107.952 MHz -80.964 MHz | 300.000 kHz 6.77201 GHz -53.64 obm -60.87 cb -20.,67 db
-73.056 MHz -48.704 MHz 300.000 kHz 6.34202 GHz -59.18 dBm -61.45 dB -21.49 d8 -80.964 MHz -53.976 MHz 300.000 kHz. 6.77441 GHz -50.58 dBm -60.81 dB -20.97 d8
48,704 MHz 25,352 MHz | 300.000 kHz 6.38312 GHz -46,41 dBm -48,68 dB -28,50 dB -53.976 MHz 27,986 MHz | 300.000 kHz 6.82634 GHz -49,05 dBm 50,28 dB -30,07 dB
-25.352 MHz 24,352 MHz | 300.000 kHz 6.38973 GHz -46,16 dBm -48,43 db -30,10 dB -27.988 MHz 26,988 MHz | 300.000 kHz 5.82710 GHz 51,71 dbm 52,94 db -34.61d8
24,352 MHz 25,352 MHz | 300.000 kHz 6.44027 GHz -41.50 dbm -43,77 db -25.44 db 26,930 MHz 27,988 MHz | 300.000 kHz 5.86280 GHz -46.75 dbm 43,02 b -29.68 db
25,352 MHz 48,704 MHz | 300.000 kHz 6.44450 GHz -42.,05 dbm -44,32 db -22,50 db 27.988 MHz 53,976 MHz | 300.000 kHz 5.88381 GHz -46,22 dBm -47.45 dB -27.19 d
48.704 MHZ 73.056 MH2z 300.000 kHz 65.48753 GH2Z -59.20 dBm -61.47 dB -21.73 d8 53.976 MHZ 80.964 MH2 300.000 kHz 6.93589 GH2 -59.88 dBm -61.11 dB -21.15 d8
73.056 MHz 97,408 MHz | 300.000 kHz 6.48858 GHz -59,48 dBm -61,75 dB -21,75 dB 80,964 MHz | 107.952 MHz | 300.000 kHz 6.9366+ GHz 59,67 dBm -60.91 dB -20,91 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

MIMO <Ant. 4+3(4)>

EUT Mode

802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum né] pectrum né]
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CF 5.965 GHz 1001 pts pan 822.624 MHz | | CF 6.205 GHz 1001 pts an 314.752 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 4.61 dBm RBW 1.000 MHz Peak Power 4.58 dBm RBW 1.000 MHz
Range Low Range Up RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-161.312 MHz | -120,984 MHz 1.000 MHz 5.54385 GHz ~47,36 dbm -51.57 db -11.57 db -157.376 MHz | -118.032 MHz 1.000 MHz 6.08681 GHz -50.02 dBm 54,58 db 1459 db
-120.984 MHz -80.656 MHz 1.000 MHz 5.84418 GHz -47.45 dBm -52.05 d8 -12.10 d& -118.032 MHz -78.688 MHz 1.000 MHz 6.08744 GHz -438.97 dBm -54.54 db -14.69 d8
-B0.656 MHz -41,328 MHz 1.000 MHz 5.92319 GHz 2511 dBm -29.71dB -9.62 dB -78.688 MHz 40,344 MHz 1.000 MHz 6.16418 GHz 29,27 dBbm -33.85 dB 1375 dB
41,328 MHz -40,328 MHz 1,000 MHz 592384 GHz -24.79 dBm -29.39 db 112,73 dB -40.344 MHz -39.344 MHz 1,000 MHz 6.16482 GHz -28.97 dbm 33,54 db -16.87 dB
40,320 MHz 41,328 MHz 1,000 MHz 6.00616 GHz -23.50 dbm -26.,10 db -11,43 db 39,344 MHz 40,344 MHz 1,000 MHz 5.24518 GHz -25.17 dbm 22,74 B -13.08 db
41,328 MHz 80.656 MHz 1.000 MHz 6.00649 GHz -23.88 dBm -268.48 db 8,45 db 40,344 MHz 78.688 MHz 1.000 MHz 6.24550 GHz -25.26 dbm -23.84 db 9,80 db
80.656 MHZ 120,984 MH2 1,000 MHz 6.08582 GH2Z -45.36 dBm -49.97 dB -10,02 d8 78.688 MHZ 118.032 MH2 1.000 MHz 6.32193 GH2 -48.39 dBm -52.96 dB -13.30 d8
120,984 MHz | 161.312 MHz 1,000 MHz 608679 GHz -45,34 dBm -49.95 dB -9.95 d 118,032 MHz | 157.376 MHz 1,000 MHz 632310 GHz -48.59 dBm -53.17 db -13.17 d
L - L ] -
Date: ¢ Date: B.JUN.
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CF 6.405 GHz

1001 pts

Spectrum Emission Mask

standard: None

Peak Power 4.17 dBm

RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | Ppowerabs | powerRel |
-155.904 MHz | -116.328 MHz 1.000 MHz 6.28760 GHz -49,85 dBm -54,02 db
-116.928 MHz =77.952 MHz 1.000 MHz 6.28823 GHz -40.84 dBm -54.01 dB
77.952 MHz | -33.976 MHz 1.000 MHz 6.36487 GHz -25.89 dBm -30,05 dB
-39.976 MHz | -38.976 MHz 1,000 MHz 6.36518 GHz -25.76 dBm -29.92 d8
38.976 MHz 39,376 MHz 1,000 MHz 6.44481 GHz -24,20 dBm -26.37 dB
30,976 MHz 77.952 MHz 1,000 MHz 544513 GHz -24,41 dBm -26.57 dB
77.952 MH2 116,928 MH2 1.000 MHz 6.52177 GH2 -48.73 dBm -52.90 dB
116.928 MHz | 155.904 MHz 1,000 MHz 6.52240 GHz -48,72 dBm -52,89 dB

pan 311.808 MHz

CF 6.565 GHz

1001 pts

an 349.376 MHz

Spectrum Emission Mask

standard: None

Peak Power 4.29 dBm

RBW 1.000 MHz

ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-14.02 db -174.688 MHz | -131,016 MHz 1.000 MHz 5.43346 GHz -50.65 cbm 54,56 cb -14.56 o
-14.06 d& -131.016 MHz -87.344 MHz 1.000 MHz 6.43521 GHz -50.28 dBm -54.57 dB -14.90 dB
-10,02 dB -87.344 MHz -44,672 MHz 1.000 MHz 6.51980 GHz -26.87 dBm 31,15 dB -11.05 dB
-13.26 dB 44,672 MHz 43,672 MHz 1,000 MHz 552058 GHz -26.70 dBm -30.98 db -15.98 db
-11.70 db 43,672 MHz 44,672 MHz 1,000 MHz 5.60942 GHz -26.25 dbm -30.57 cb -15.57 db
-8.54 dB 44672 MHz 87,344 MHz 1.000 MHz 56.60985 GHz -26.42 dBm -30.71 0B -10.67 db
-12.94 dp B87.344 MH2Z 131.016 MH2 1.000 MHz 6.69514 GH2 -50.73 dBm -55.01 dB -15.25 dB
-12,89 dB 131.016 MHz | 174.688 MHz 1,000 MHz 6.69619 GHz -51,05 dBm -55.34 db -15.34 dB
L [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Plot on Channel 6685 MHz

Spectrum

Ref Level 16,35 dBm  Offset 27.35 dB

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6845 MHz
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CF 6.685 GHz 1001 pts Span 352.064 MHz CF 6.845 GHz 1001 pts Span 391.552 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 4.03 dBm RBW 1.000 MHz Peak Power 4.01 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-176.032 MHz |__-132,024 WHz 1.000 MHz 6.55245 GHz ~48,57 dbm -52.,60 dB -12,60 dB -195.776 MHz | -146,832 MHZ 1.000 MHz 6.69797 GHz ~46,76 dBbm 50.79 0B
-132.024 MHz -88.016 MHz 1,000 MHz 555386 GHz -48,19 dBm 52,22 dB -12,46 dB -146.832 MHz -97.988 MHz 1,000 MHz 6.69835 GHz -46,59 dBbm 50.61dB
-98.016 MHz -45,006 MHz 1.000 MHz 56.63582 GHz -25.98 dbm -30,02 db 6,58 db -37.688 MHz -43,944 MHz 1.000 MHz 5.79486 GHz -25.34 dbm 23,36 cb
-45.008 MHz -44,008 MHz 1.000 MHz 6.64024 GHz -25.84 dBm -20,86 dB -14.87 dB -40,944 MHz 48,944 MHz 1.000 MHz 6.70531 GHz -25.20 dbm -29.21dB
44.008 MHz 45,008 MHz 1,000 MHz 6.72976 GHz -25.40 dBm -29.43 dB -14.43 dB 48.944 MHZ 49,944 MHz 1,000 MHz 6.89469 GHz -25.71 dBm -28.72 dB
45,008 MHz 88,016 MHz 1,000 MHz 6.73018 GHz -25,70 dBm -20,73 d -9.69 dB 49,944 MHz 97,888 MHz 1,000 MHz 5.89553 GHz -26.01 dbm -30.02 db
88.016 MHz | 132.024 MHz 1.000 MHz 6.81685 GHz -49,54 dBm -53.57 dB -13.62 dB 97.888 MHz | 146,832 MHz 1.000 MHz 6.99164 GHz -49.79 dBm 52.81dB
132.024 MHz | 176.032 MHz 1.000 MHz 681720 GHz -49,84 dbm 53,67 db -13.87 db 146,832 MHz | 195.776 MHz 1.000 MHz 5.99242 GHz -48.85 dbm 52,50 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

MIMO <Ant. 4+3(3)>

EUT Mode

802.11ax HE40 Full RU

Plot on Channel 5965

MHz

Plot on Channel 6205 MHz

Spectrum né] pectrum né]
Ref Level 16,60 dém  Offset 27.60 dB Mode Auto Sweep RefLevel 16.60 dBm  Offset 27.60 df Mode Auto Sweep
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CF 5.965 GHz 1001 pts Ean 355.52 MHz CF 6.205 GHz 1001 Els Eﬂn 336.128 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 4.48 dBm RBW 1.000 MHz Peak Power 4.18 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen: Power Abs Power Rel aLimit
-177.760 MHz | -133.320 MHz 1.000 MHz 5.83150 GHz ~48,50 dbm -52.,58 db -12,58 db -160.06% MHz | -126,048 MHz 1.000 MHz 5.07645 GHz ~47.15 dbm 51,32 cb -11.32 db
-133.320 MHz -88.880 MHz 1.000 MHz 5.83221 GHz -48.43 dBm -52.91 d8 -13.05 d8 -126.048 MHz -84.,032 MHz 1.000 MHz 6.07946 GHz -47.13 dBm -51.31 dB -11.45 d8
-BB.880 MHz | -45.440 MHz 1.000 MHz 5.91938 GHz -25.62 dBm -30,10 dB -10,07 dB 84032 MHz | -43.016 MHz 1.000 MHz 6.16114 GHz -28.21 dBm 32,38 0B -12,22dB
45,440 MHz | -44,440 MHz 1,000 MHz 5.91981 GHz -25,32 dBm -20,60 dB -14.80 dB 43016 MHz | -42,016 MHz 1,000 MHz 5.16223 GHz -27.81 dbm -31.98 dB -16,98 dB
44,440 MHz 45,440 MHz 1,000 MHz 601018 GHz -24,1% dBm -26,67 dB -13.,67 dB 42.016 MHz 43,016 MHz 1,000 MHz 6.24777 GHz -24.38 dBm -28.55 db -13.55 dB
45.440 MHz 88,880 MHz 1.000 MHz 6.01062 GHz -24.,48 dbm -28,97 db -8.93 db 43,016 MHz 84.032 MHz 1.000 MHz 5.24818 GHz 24,57 dbm 28,74 0B -8.71d8
88.880 MHZ 133.320 MH2 1,000 MHz 6.09708 GH2Z -45.74 dBm -50.22 dB -10,56 dB 84.032 MHZ 126.048 MH2 1.000 MHz 6.32987 GH2 -44.34 dBm -48.51 dB -8.85d8
133.320 MHz | 177.760 MHz 1,000 MHz 6.09885 GHz -46.,09 dBm -50,57 dB -10,57 dB 126,048 MHz | 168.064 MHz 1,000 MHz 6.33122 GHz -44.75 dBm -48.93 dB -8.93 dB
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 4.12 dBm RBW 1.000 MHz Peak Power 3.26 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-174.272 MHz | -130.704 MHz 1.000 MHz 6.27377 GHz -46,54 dBm -50.66 db -10.66 db -155.712 MHz | -116.784 MHz 1.000 MHz 5.44806 GHz ~48.11 cbm 51,37 cb 11,37 cb
-130.704 MHz -87.136 MHz 1.000 MHz 6.27482 GHz -46.40 dBm -50.52 dB -10.66 dB -116.784 MHz =77.856 MHz 1.000 MHz 6.44868 GHz -48.03 dBm -51.20 dB -11.43 dB
-87.136 MHz | -44.568 MHz 1.000 MHz 6.36026 GHz 24,95 dBm -29.07 dB 9,04 dB 77.856 MHz | -35.928 MHz 1.000 MHz 6.52397 GHz -26.83 dBm -30.09 dB 9,85 dbs
44,560 MHz | -43,568 MHz 1,000 MHz 5.36068 GHz -24,97 dBm -29,00 d -14,09 d 39,928 MHz | -38.928 MHz 1,000 MHz 552524 GHz -26.54 dbm 29,79 db -13.13dB
43,568 MHz 44,568 MHz 1,000 MHz 6.44332 GHz -24,04 dBm -26.16 dB -13.16 dB 38.928 MHz 39,326 MHz 1,000 MHz 6.60476 GHz -25.1% dBm -28.40 dB -11.73dB
44,568 MHz 87,136 MHz 1.000 MHz 5.44974 GHz -24.12 dbm -28,24 db -8.21d8 39.928 MHz 77.856 MHz 1.000 MHz 6.60603 GHz -25.43 dbm -28.69 db -8.46 db
87.136 MH2Z 130.704 MH2 1.000 MHz 6.53553 GH2 -46.26 dBm -50.38 dB -10.43 dB 77.856 MHZ 116.784 MH2 1.000 MHz 6.68163 GHZ -45.56 dBm -48.81 dB -8.86 dB
130,704 MHz | 174.272 MHz 1,000 MHz 653623 GHz -46,45 dBm -50,57 dB -10,57 dB 116,784 MHz | 155712 MHz 1,000 MHz 5.68194 GHz -45,52 dBbm -48,77 dB -8.77 dB:
L ] L [

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-27 of 32




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Plot on Channel 6685 MHz

Plot on Channel 6845 MHz

Spectrum '%1 Spectrum B@’
Ref Level 16,97 deém  Offset 27.57 d8 Mode Auto Sweep Ref Level 16,97 deém  Offset 27.57 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS “Limit Jheck PABS
10 dRP5Gy PEZ00
0 dém f j\ + 0 dém i T = ﬁ
A0 | A0 | / |
1] [ B [
-20 de = .20 dB —
— o R -~ .
30 df = = — 30 df = — =
- [~ — — - [ ~.
- - — — - - !
-0 B -~ —— 40 de — —
el . p ] T
| -50.dew 50 e —
60 d 60 d
70 de 70 de
-60 dem -60 dem
CF 6.685 GHz 1001 pts Span 307.84 MHz | |[ GF 6.845 GHz 1001 pts Span 357.632 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.87 dBm RBW 1.000 MHz Peak Power 3.61 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-153.920 MHz | -115.440 MHz 1.000 MHz 656848 GHz 47,75 dbm -50.62 dB -10,62 dB -178.816 MHz | -134,112 MHz 1.000 MHz 6.71071 GHz -48.04 dBm 51,65 0B 1165 dB
-115.440 MHz -76.960 MHz 1,000 MHz 657033 GHz -47 .66 dBm -50.54 db -10.73 dB -134.112 MHz -89.408 MHz 1,000 MHz 6.71107 GHz -48.10 dBbm 5171 dB -11.76 dB
-76.960 MHz -33.480 MHz 1.000 MHz 664537 GHz -26.36 dBm -29.24 db -5.20 dB -99.408 MHz -45.704 MHz 1.000 MHz 679912 GHz -26.36 dBbm -23.37 db -3.93 dB
-39.480 MHz -38.480 MHz 1.000 MHz 664560 GHz -26,13 dbm -29,00 dB 12,33 dB -45.704 MHz -44.704 MHz 1.000 MHz 6.79955 GHz -26.14 dbm -29.75 db -14.75 db
38.480 MHz 39,480 MHz 1,000 MHz 6.72431 GHz -24.34 dém -27.22 dB -10.55 dB 44.704 MHZ 45,704 MHz 1,000 MHz 6.89045 GHz -24.87 dBm -28.47 dB -13.47 dB
39,480 MHz 76.960 MHz 1,000 MHz 6.72556 GHz -24.75 dBm 27,63 dB 7,40 dB 45,704 MHz 89,408 MHz 1,000 MHz 689088 GHz -25.02 dbm -28.63 dB -8.60 dBb
76,960 MHz | 115.440 MHz 1.000 MHz 679905 GHz -43.57 dbm -45,54 db -7.27 dB 89,408 MHz | 134,112 MHz 1.000 MHz 697658 GHz -45.51 dbm -45.12 dB -2.26 dB
115.440 MHz | 153.320 MHz 1.000 MHz 6.80090 GHz -44.25 dbm 47,12 db -7.12 db 134,112 MHz | 178.816 MHz 1.000 MHz 6.98036 GHz -45.80 dBbm 43,41 db 9.41 db.
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SPORTON LAB.
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Report No. : FR451607H

MIMO <Ant. 4+3(4)>

EUT Mode

802.11ax HE80 Full RU

Plot on Channel 5985

MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,19 dém  Offset 27.1 dB Mode Auto Sweep Ref Level 16,19 dm  Offset 27.19 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck pafs _Limit ¢heck PAES
B LT B LT
0 d8 " \ 0 d8 : L
-10 di IJ r W‘WL | -10 di ‘l irf -]IL ‘
-20 de| —— -20 de| 1 ———
. o ] ——
-30 der - e — -30 der —= = = ==
- — M ~ 0 - ~
50 dey [ 50 dey ]
| "1 ] =T i S
.60 dB .60 dB
=70 d =70 d
-80 der -80 der
CF 5.985 GHz pan 566.528 MHz CF 6.225 GHz 1169 Els pan 584.448 MHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 1.54 dBm RBW 1.000 MHz Peak Power 1.84 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-283.26% MHz | -212.448 MHz 1.000 MHz 5.77230 GHz -45.,64 dbm -51.18 db -11.18.dB -252.224 MHz | -215.168 MHz 1.000 MHz 5.00508 GHz -50.17 cbm -52.00 &b -12,00 db
-212.448 MHz -141.632 MHz 1.000 MHz 5.77331 GHz -49,50 dBm -51.04 d& -11.16 d& -219.168 MHz -146.112 MHz 1.000 MHz 6.01009 GHz -40.47 dBm -51.31 dB -12,01 d8
-141.632 MHz | 71,816 MHz 1.000 MHz 5.90392 GHz -28,20 dBm 29,74 dB 937 dB -146.112 MHz | 74,056 MHz 1.000 MHz 6.14963 GHz 27.53 dBm 29,37 dB 923 d8
-7LB16 MHz | -70.816 MHz 1,000 MHz 5.91343 GHz -27,78 dBm -29,32dB -14,32d8 -74.056 MHz | -73.036 MHz 1,000 MHz 5.15119 GHz -27.45 dbm 20,29 db -14,29.d
70816 MHz 71816 MHz 1,000 MHz 6.05657 GHz -25,61 dBm -27.15 dB -12.15dB 73.056 MHz 74.056 MHz 1,000 MHz 6.29881 GHz -25.13 dBm -26.37 dB -11.57 db
TLA16 MHz | 141,632 MHz 1.000 MHz 6.05707 GHz -25,46 dbm -27,00 db -6.97 db 74056 MHz | 146,112 MHz 1.000 MHz 5.20931 GHz -25.20 dbm -27.04 0B -7.01dB
141.632 MH2 212,448 MHz 1,000 MHz 6.19669 GH2Z -48.96 dBm -50,50 dB -10,63 d8 146.112 MH2 219,168 MHz 1.000 MHz 6.44342 GH2 -49.54 dBm -51.38 dB -11,50 d8
212.448 MHz | 203.264 MHz 1,000 MHz 6.19521 GHz -49,16 dBm -50,70 dB -10,70 dB 219.168 MHz | 292,224 MHz 1,000 MHz 6.44442 GHz -50.03 dBm 51,87 dB -11,87 dB
A
Dat E 14 Dat 8. JUN.
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,19 dm  Offset 27.19 dp Mode Auto Sweep Ref Level 16,49 dem  Offset 27.43 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PAES _Limit ¢heck PAES
B LT B LT
0 d8 0 dB
4 L [ [ [ [y [
al, w T \
20 dB p—— — o — <0 A -
-30 der - - 30d — —
[ P o e T T
&0 — U — !y
— o T —-.
an et | —] ;E_E:n_).n.w- ,_./_'f E—
-50 d8 -50 d8
=70 d -70 d
-80 der -80 d
CF 6.385 GHz 1083 Els pan 541.184 MHz CF 6.625 GHz 1217 Els pan 608.384 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.10 dBm RBW 1.000 MHz Peak Power 1.24 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-270.552 MHz | -202,544 MHz 1.000 MHz 6.17630 GHz -48,03 dbm -#5,13 db 5.13db -304.192 MHz | -228,14% MHz 1.000 MHz 5.39410 GHz -48.95 dbm -50.15 cb -10.18 &b
-202.944 MHz -135.296 MHz 1.000 MHz 6.18381 GHz -47.96 dBm -49.06 dB -228.144 MHz -152.096 MHz 1.000 MHz 6.39761 GHz -48.71 dBm -4G.95 dB -10.06 dB
-135.286 MHz | -68.648 MHz 1.000 MHz 6.31610 GHz -28.01 dBm 29,11 dB -152.086 MHz | -77.048 MHz 1.000 MHz 6.54770 GHz -26.35 dbm 27.60 dB -7.57 db
68,648 MHz | -67.648 MHz 1,000 MHz 5.31660 GHz -28,11dBm -20,22dB -14,22d8 -77.048 MHz | -76.048 MHz 1,000 MHz 5.54620 GHz -26.31 dbm -27.55 dB 12,55 dB
67,648 MHz 68,548 MHz 1,000 MHz 6.45340 GHz -24,57 dBm -26,08 dB -11,08 dB 76,048 MHz 77,048 MHz 1,000 MHz 6.70180 GHz -24.30 dBm -25.54 dB -10.54 dB
68.648 MHz | 135.296 MHz 1.000 MHz 5.45601 GHz -25,22 dbm -26,32 dB -5.93 dB 77.048 MHz | 152.096 MHz 1.000 MHz 6.70230 GHz 24,45 dbm 2573 dB -5.71 dB
135.296 MH2 202,944 MHz 1.000 MHz 6.58769 GHZ -46.68 dBm -47.78 dB -7.82 dB 152.096 MH2 228,144 MHz 1.000 MHz 6.85189 GH2 -48.57 dBm -49.81 dB -10.01 dB
202944 MHz | 270.592 MHz 1,000 MHz 6.59070 GHz -46.,90 dBm -48,01 dB -8.01dB 228.144 MHz | 304.192 MHz 1,000 MHz 6.85439 GHz -48,84 dBbm -50.08 db -10.08 dB
[

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-29 of 32



swanranas. FCC RADIO TEST REPORT Report No. : FR451607H

Plot on Channel 6705 MHz Plot on Channel 6785 MHz

Spectrum '%1 Spectrum '%1
Ref Level 16.49 dém  Offset 27 49 dg Mode Auto Sweep Ref Level 16.49 dém  Offset 27 49 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit ¢heck PABS imit ¢heck PABS
w démvm w dém)m
0 db h i ‘| 0 db : e |‘
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-20 d _ = o0 d ) L
1 T
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=0 dem B S —
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| -s0de — l-serim—i e
g
.50 de .60 dB
70 d 70 d
-80 df -80 df
CF 6.705 GHz 1387 pts Span 693.376 MHz | || CF 6.785 GHz 1448 pts Span 723.84 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.23 dBm RBW 1.000 MHz Peak Power 1.84 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-346.688 MHz -260.016 MHz 1,000 MHz 65.44273 GHz -48.85 dBm -51.08 d@ -11.08 dB -361.920 MHz -271.440 MHz 1,000 MHz 6.50731 GHz -44.80 dBbm -46.63 dB -6.63 di
-260.016 MHz | -173.344 MHz 1,000 MHz 5.44574 GHz -48,65 dBm -50.68 dB -10,98 dB -271.440 MHz | -180.960 MHz 1,000 MHz 651431 GHz 44,95 dbm -46.66 dB -6.78 db
-173.344 MHz -87.672 MHz 1.000 MHz 6.61608 GHz -26.86 dBm -29.09 dB -8.97 dB -180.960 MHz -91.480 MHz 1.000 MHz 6.69327 GHz -27.28 dbm -29.11 dB -9.09 db
-87.672 MHz -B6.672 MHz 1.000 MHz 6.61758 GHz -27.27 dBm -20.50 dB -14.50 dB -91.480 MHz -00.480 MHz 1.000 MHz 6.69377 GHz -26.96 dBm -28.80 dB =13.80 dB
B86.672 MHz B7.672 MHz 1.000 MHz 6.79242 GH2 -25.13 dBm -27.36 dB -12.36 dB 90,480 MHz 91,480 MHz 1.000 MHz 65.87623 GHz -26.06 dBm -27.89 dB -12.89 dB
87.672 MHz 173,344 MHz 1,000 MHz 6.79292 GHz -25.67 dBm -27.90 dB -7.87 dB 91.480 MHz 180,960 MHz 1,000 MHz 6.87673 GHz -26.42 dBbm -28.26 dB -8.23 dB
173344 MHz | 260.016 MHz 1.000 MHz 6.96376 GHz 51,14 dBm -53.37 dB -13.54 dB 160,950 MHz | 271.440 MHz 1.000 MHz 7.05463 GHz -46,53 dBm 49,36 dB 659 db
260.016 MHz 346.688 MHz 1.000 MHz 6.96577 GHz -51.00 dBm 53,23 df -13.23 dB 271.440 MHz 361.920 MHz 1.000 MHz 7.06019 GHz -46.95 dBm -48.79 db 8.79 dB
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MIMO <Ant. 4+3(3)>

EUT Mode 802.11ax HE80 Full RU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,74 dBm  Offset 27.74 dB Mode Auto Sweep RefLevel 16.74 dBm  Offset 27.74 d® Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PARS _Limit ¢heck PABS
10 iS5 10 iS5
0dB == 0dB
L Al L[
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=0d - = 20 di
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- R B | et e N
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60 dB 60 dB
-70 d -70 d
-80 d -80 d
CF 5.985 GHz Ean 576.512 MHz CF 6.225 GHz 1116 Els Eﬂn 557.568 MHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 1.08 dBm RBW 1.000 MHz Peak Power 1.37 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-280.256 MHz | -216.152 MHz 1.000 MHz 5.76856 GHz -45,12 dbm ~46,20 db -6.20 db -270.784 MHz | -205,088 MHz 1.000 MHz 5.01366 GHz -42,02 dbm EEREED -3.39.db
-216.192 MHz -144,128 MHz 1.000 MHz 5.76956 GHz -45.23 dBm -46.30 dB -209.088 MHz -139.392 MHz 1.000 MHz 6.01666 GHz -42.20 dBm -43.57 db -3.70 d8
144128 MHz | -73.064 MHz 1.000 MHz 5.91169 GHz -25.67 dBm -26.75 dB -139.392 MHz | -70.696 MHz 1.000 MHz 6.15405 GHz -25.93 dBm 27.30 dB 7.27dB
-73.084 MHz | 72,084 MHz 1,000 MHz 591219 GHz -25.,86 dBm -26,94 dB 70,696 MHz | -69.696 MHz 1,000 MHz 5.15455 GHz -26.03 dbm -27.40 dB -12,40 dB
72.064 MHz 73,064 MHz 1,000 MHz 605781 GHz -23,90 dBm -24,57 dB 69,696 MHz 70,696 MHz 1,000 MHz 6.29545 GHz -24.10 dBm -25.46 dB -10.46 dB
73064 MHz | 144,128 MHz 1.000 MHz 6.05831 GHz -23,83 dBm -24.91 db 70,696 MHz | 139,392 MHz 1.000 MHz 5.20645 GHz 24,14 dbm 2551 dB -5.42 db
144,128 MH2 216,192 MHz 1,000 MHz 6.20094 GH2Z -43.91 dBm -44.99 dp 139.392 MH2 209,088 MHz 1.000 MHz 6.43233 GH2 -42.02 dBm -43.39 dB. -3.69 d8
216192 MHz | 208.256 MHz 1,000 MHz 6.20244 GHz -44.,30 dBm -45,38 dB 209.088 MHz | 278.784 MHz 1,000 MHz 6.43434 GHz -42,46 dBm 43,82 dB -3.82 dB
L ] L ) -
Dat [ Dat 8.JUN.
Spectrum ‘%‘ pectrum EV'-]
RefLevel 16.74 dBm  Offset 27.74 d® Mode Auto Sweep RefLevel 17.11 dBm  Offset 26.11 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.385 GHz 1295 Els Ean 647.424 MHz CF 6.625 GHz 1281 Els Eﬂn 640.256 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.29 dBm RBW 1.000 MHz Peak Power 0.46 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
-323.712 MHz | -242.784 MHz 1.000 MHz 5.14186 GHz -39,05 dbm -#0,35 db -0.35 db -320.128 MHz | -240.096 MHz 1.000 MHz 6.38315 GHz ~44,45 obm 44,51 ch ~4.51 db
-242.784 MHz -161.856 MHz 1.000 MHz 6.14347 GHz -38.79 dBm -40.08 dB -240.096 MHz -160.064 MHz 1.000 MHz 6.38665 GHz -44.27 dBm -44.73 db -4.99 dB
-161.856 MHz | -81.928 MHz 1.000 MHz 6.22390 GHz -34,29 dBm -35.59 dB -160.064 MHz | -81,032 MHz 1.000 MHz 6.54272 GHz 27.54 dBm -28.00 dB -7.87 db
81,928 MHz | -80.928 MHz 1,000 MHz 5.30332 GHz -26.,55 dBm 27,84 dB 81,032 MHz | -80,032 MHz 1,000 MHz 554422 GHz -27.59 dbm -28.05 dB -13.05dB
80,928 MHz 1,326 MHz 1,000 MHz 6.46668 GHz -25.47 dBm -26,77 dB 80.032 MHz 1,032 MHz 1,000 MHz 6.70578 GHz -25.46 dBm -25.33 dB -10.33 dB
81,928 MHz | 161.856 MHz 1.000 MHz 56.46768 GHz -25,13 dbm -26,42 db B1.032 MHz | 160.064 MHz 1.000 MHz 6.70878 GHz -25.57 dbm -26.04 dB -5.76 db
161.856 MHz 242,784 MHz 1.000 MHz 6.62552 GH2 -39.76 dBm -41,06 dB 160.064 MH2 240,096 MHz 1.000 MHz 6.86285 GH2 -44.06 dBm -44.52 dB -4.85 dB
242784 MHz | 323.712 MHz 1,000 MHz 6.6290+ GHz -39,95 dBm -41,24 d 240.096 MHz | 320.128 MHz 1,000 MHz 6.86635 GHz -44.08 dBbm 44,54 0B -4.54 dB
L [
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Plot on Channel 6705 MHz Plot on Channel 6785 MHz

Spectrum %‘ Spectrum '%’
Ref Level 17.11 dém Offset 28,11 dB Mode Auto Sweep Ref Level 17.11 dém Offset 28,11 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit heck PAFS “Limit heck
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0 dm 0 dem l r,, = 1
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-70 d -70 d
.80 dB .80 dB
CF 6.705 GHz 1261 pts Span 630.144 MHz CF 6.785 GHz 1385 pts Span 692.096 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.50 dBm RBW 1.000 MHz Peak Power 1.05dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | Alimit
-315.072 MHz -236.304 MHz 1,000 MHz 65.46694 GHz -45.89 dBm -47.39 dB -7.39 dB -346.048 MHz -259.536 MHz 1,000 MHz 65.50971 GHz -45.37 dbm -46.42 db -6.42 di
-236.304 MHz | -157.536 MHz 1,000 MHz 5.47346 GHz -45,11 dBm -46,61 dB 7.34d8 -259.536 MHz | -173.024 MHz 1,000 MHz 652721 GHz -45,25 dbm 46,30 dB 654 db
-157.536 MHz -79.768 MHz 1.000 MHz 6.62448 GHz -25.84 dBm -27.35 dB -7.27 d@ -173.024 MHz -87.512 MHz 1.000 MHz 6.69674 GHz -28.65 dBm -29.70 dB -9.63 db
=79.768 MHz =78.768 MHz 1.000 MHz 6.62548 GHz -26.14 dBm -27.65 dB -12.65 dB -87.512 MHz -86.512 MHz 1.000 MHz 6.60774 GHz -27.99 dBm -26.04 db -14.04 db
78.768 MHz 79.768 MHz 1.000 MHz 6.78452 GHz -23.75 dBm -25.26 dB -10.26 dB 86.512 MHz B87.512 MHz 1.000 MHz 6.87226 GHz -25.38 dbm -26.43 dB -11.43 dB
79.768 MHz 157.536 MHz 1,000 MHz 6.78552 GHz -23.68 dBm -25.18 dB -5.10 d@ 87.512 MHz 173.024 MHz 1,000 MHz 6.87676 GHz -26.55 dBbm -27.60 dB -7.20 dB
157.536 MHz | 236.304 MHz 1.000 MHz 6.24105 GHz -45,58 dBm -47,09 dB -7.13dp 173.024 MHz | 259,536 MHz 1.000 MHz 7.04323 GHz -43.56 dBm 44,60 dB -4.78 db
236.304 MHz 315.072 MHz 1.000 MHz 65.94155 GHz -45.94 dBm 47 .45 dP -7.45 dP 259.536 MHz 346.048 MHz 1.000 MHz 7.04529 GHz -44.01 dBm -45.06 db 5.06 dB
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang
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Report No. FR451607H

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

Part 15BICSE-003-OP LimitatMam Po
60T [

> LimitatMain Po

Level in dBuV
on
o
o
w2
T

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 37.29 55.88 18.59 | L1 OFF 19.8
0.152250 52.28 65.88 13.60 | L1 OFF 19.8
0.170250 34.30 54.95 20.65 | L1 OFF 19.8
0.170250 48.97 64.95 1598 | L1 OFF 19.8
0.181500 30.59 54.42 23.83 | L1 OFF 19.8
0.181500 45.58 64.42 18.84 | L1 OFF 19.8
0.228750 28.87 52.50 23.63 | L1 OFF 19.8
0.228750 40.35 62.50 22.15 | L1 OFF 19.8
0.534750 25.78 46.00 20.22 | L1 OFF 19.8
0.534750 28.82 56.00 27.18 | L1 OFF 19.8
1.731750 25.01 46.00 20.99 | L1 OFF 19.9
1.731750 27.28 56.00 28.72 | L1 OFF 19.9
9.327750 26.62 50.00 23.38 | L1 OFF 20.2
9.327750 28.39 60.00 31.61 | L1 OFF 20.2
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EUT Information

Report No.

FR451607H

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 34.34 55.88 21.54 | N OFF 19.8
0.152250 51.28 65.88 14.60 | N OFF 19.8
0.172500 35.65 54.84 19.19 | N OFF 19.8
0.172500 49.89 64.84 1495 | N OFF 19.8
0.231000 26.62 52.41 25.79 | N OFF 19.8
0.231000 38.07 62.41 24.34 | N OFF 19.8
0.260250 27.40 51.42 24.02 | N OFF 19.8
0.260250 36.21 61.42 25.21 | N OFF 19.8
0.539250 25.86 46.00 20.14 | N OFF 19.8
0.539250 30.03 56.00 25.97 | N OFF 19.8
9.692250 26.54 50.00 23.46 | N OFF 20.3
9.692250 28.38 60.00 31.62 | N OFF 20.3
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.7~23.5°C
Test Engineer : Ken Kuo, Tim Lee and Wilson Wu
Relative Humidity : 55.2~62.4%
TEL: 886-3-327-0868 Page Number : C1 of C138

FAX: 886-3-327-0855
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C1l. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna = Modulation = Channel | Frequency RU Remark

(GHz) Rate
Mode 1 6E UNII-5 | 5.925-6.425 4+3 802.11a 1 5955 6Mbps - -
Mode 2 | 6E UNII-5 | 5.925-6.425 4+3 802.11a 49 6195 6Mbps - -
Mode 3 | 6E UNII-5 | 5.925-6.425 4+3 802.11a 93 6415 6Mbps - -
Mode 4 | 6E UNII-5 | 5.925-6.425 4+3 1lax HE20 1 5955 MCSO | FullRU -
Mode 5 | 6E UNII-5 | 5.925-6.425 4+3 1lax HE20 49 6195 MCSO | FullRU -
Mode 6 | 6E UNII-5 | 5.925-6.425 4+3 1lax HE20 93 6415 MCSO | FullRU -
Mode 7 | 6E UNII-5 | 5.925-6.425 4+3 1lax HE40 3 5965 MCSO | FullRU -
Mode 8 | 6E UNII-5 | 5.925-6.425 4+3 1lax HE40 51 6205 MCSO | FullRU -
Mode 9 6E UNII-5 | 5.925-6.425 4+3 1lax HE40 91 6405 MCSO0 Full RU -
Mode 10 | 6E UNII-5 | 5.925-6.425 4+3 1lax HEBO 7 5985 MCSO0 Full RU -
Mode 11 = 6E UNII-5 | 5.925-6.425 4+3 1l1ax HE8O 55 6225 MCSO0 Full RU -

TEL: 886-3-327-0868 Page Number : C2 of C138

FAX: 886-3-327-0855
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Band Data
Mode Band Antenna = Modulation = Channel | Frequency RU Remark

(GHz) Rate
Mode 12 | 6E UNII-5 = 5.925-6.425 4+3 1lax HE8O 87 6385 MCSO0 Full RU -
Mode 13 | 6E UNII-7 = 6.525-6.875 4+3 802.11a 117 6535 6Mbps - -
Mode 14 | 6E UNII-7 = 6.525-6.875 4+3 802.11a 149 6695 6Mbps - -
Mode 15 | 6E UNII-7 | 6.525-6.875 4+3 802.11a 181 6855 6Mbps - -
Mode 16 | 6E UNII-7 = 6.525-6.875 4+3 1lax HE20 117 6535 MCSO0 Full RU -
Mode 17 | 6E UNII-7 = 6.525-6.875 4+3 1lax HE20 149 6695 MCSO0 Full RU -
Mode 18 | 6E UNII-7 | 6.525-6.875 4+3 1lax HE20 181 6855 MCSO | FullRU -
Mode 19 | 6E UNII-7 | 6.525-6.875 4+3 1lax HE40 123 6565 MCSO | FullRU -
Mode 20 | 6E UNII-7 = 6.525-6.875 4+3 1lax HE40 147 6685 MCSO0 Full RU -
Mode 21 6E UNII-7 6.525-6.875 4+3 1lax HE40 179 6845 MCSO0 Full RU -
Mode 22 | 6E UNII-7 = 6.525-6.875 4+3 1l1ax HE8O 135 6625 MCSO0 Full RU -

TEL: 886-3-327-0868 Page Number : C3 of C138
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Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 23 ' 6E UNII-7 | 6.525-6.875 4+3 1lax HE80 151 6705 MCSO0 Full RU -
Mode 24 = 6E UNII-7 | 6.525-6.875 4+3 1lax HE80 167 6785 MCSO0 Full RU -
Mode 25 = 6E UNII-5 | 5.925-6.425 4+3 1lax HE20 1 5955 MCSO Full RU LF
Mode 26 = 6E UNII-5 | 5.925-6.425 4+3 1lax HE20 1 5955 MCSO Full RU SHF
802.11ax
Mode 27 = U-NII-5 | 5.945~6.425 4+3 1 5955 MCSO | Partial 26/0 -
HE20
802.11ax
Mode 28 = U-NII-5 | 5.945~6.425 4+3 1 5955 MCSO | Partial 52/37 -
HE20
802.11ax Partial
Mode29 = U-NII-5 | 5.945~6.425 4+3 1 5955 MCSO0 -
HE20 106/53
TEL: 886-3-327-0868 Page Number : C4 of C138
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 1 5924.71 66.31 68.20 -1.89 H Avg. Pass - Band Edge
1
802.11a 1 17865.00 46.65 54.00 -7.35 H Avg. Pass - Harmonic
802.11a 49 - - - - - - - - Band Edge
2
802.11a 49 | 12390.00 44.71 54.00 -9.29 \% Avg. Pass - Harmonic
802.11a 93 - - - - - - - - Band Edge
3
802.11a 93 | 12830.00 55.04 88.20 -33.16 H Peak @ Pass - Harmonic
1lax HE20 1 5924.32 66.31 68.20 -1.89 H Avg. Pass @ FullRU Band Edge
4
1lax HE20 1 17865.00 49.31 54.00 -4.69 H Avg. Pass FullRU = Harmonic
1lax HE20 49 - - - - - - - FullRU | Band Edge
5
1lax HE20 49 | 12350.00 44.25 54.00 -9.75 \% Avg. Pass FullRU | Harmonic
TEL: 886-3-327-0868 Page Number : C5 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1lax HE20 93 - - - - - - - FullRU | Band Edge
6
1lax HE20 93 | 12830.00 54.93 88.20 -33.27 \Y, Peak Pass FullRU | Harmonic
1lax HE40 3 5924.26 64.38 68.20 -3.82 H Avg. Pass @ FullRU Band Edge
7
1lax HE40 3 17895.00 49.38 54.00 -4.62 \Y, Avg. Pass @ FullRU | Harmonic
1lax HE40 51 - - - - - - - FullRU & Band Edge
8
1lax HE40 51 | 12410.00 53.03 74.00 -20.97 \Y, Peak Pass FullRU | Harmonic
1lax HE40 91 - - - - - - - FullRU & Band Edge
9
1lax HE40 91 | 12810.00 56.73 88.20 -31.47 H Peak Pass FullRU | Harmonic
1lax HE80 7 5924.36 65.91 68.20 -2.29 H Avg. Pass @ FullRU Band Edge
10
1lax HE80 7 17955.00 50.19 54.00 -3.81 H Avg. Pass FullRU | Harmonic
TEL: 886-3-327-0868 Page Number : C6 of C138
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Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1lax HE80 55 - - - - - - - FullRU | Band Edge
11
1lax HE80 55 | 12450.00 44.31 54.00 -9.69 \% Avg. Pass FullRU | Harmonic
1lax HE80 87 - - - - - - - FullRU | Band Edge
12
1lax HE80 87 | 12770.00 55.51 88.20 -32.69 H Peak Pass Full RU Harmonic
802.11a 117 - - - - - - - - Band Edge
13
802.11a 117  13070.00 53.59 88.20 -34.61 \Y, Peak  Pass - Harmonic
802.11a 149 - - - - - - - - Band Edge
14
802.11a 149 | 13390.00 44.41 54.00 -9.59 \% Avg. Pass - Harmonic
802.11a 181 - - - - - - - - Band Edge
15
802.11a 181 | 13710.00 53.61 88.20 -34.59 H Peak  Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C7 of C138
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Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
llax HE20 @ 117 - - - - - - - FullRU | Band Edge
16
1lax HE20 | 117 | 13070.00 54.40 88.20 -33.80 H Peak Pass Full RU Harmonic
1lax HE20 | 149 - - - - - - - FullRU | Band Edge
17
1lax HE20 | 149 | 13390.00 44.83 54.00 -9.17 \% Avg. Pass Full RU Harmonic
1llax HE20 | 181 - - - - - - - Full RU | Band Edge
18
1lax HE20 | 181 | 13710.00 53.38 88.20 -34.82 H Peak Pass Full RU Harmonic
1lax HE40 | 123 - - - - - - - FullRU | Band Edge
19
1lax HE40 | 123 | 13130.00 53.91 88.20 -34.29 \% Peak Pass Full RU Harmonic
11ax HE40 147 - - - - - - - FullRU | Band Edge
20
1lax HE40 | 147 | 13370.00 44.45 54.00 -9.55 H Avg. Pass Full RU Harmonic
TEL: 886-3-327-0868 Page Number : C8 of C138
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Freq. Level Limit Margin Peak
Mode | Modulation = Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
llax HE40 @ 179 - - - - - - - FullRU | Band Edge
21
1lax HE40 | 179 | 13690.00 52.84 88.20 -35.36 H Peak Pass Full RU Harmonic
11ax HE80 | 135 - - - - - - - FullRU | Band Edge
22
1lax HE80 | 135 | 13250.00 44.43 54.00 -9.57 H Avg. Pass Full RU Harmonic
11lax HE8O | 151 - - - - - - - Full RU | Band Edge
23
1llax HE80 | 151 @ 13410.00 55.15 88.20 -33.05 H Peak | Pass FullRU | Harmonic
1lax HE80 | 167 - - - - - - - FullRU | Band Edge
24
1llax HE80 | 167 @ 13570.00 54.35 88.20 -33.85 H Peak | Pass FullRU | Harmonic
TEL: 886-3-327-0868 Page Number : C9 of C138
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz)  (dBuV/m)  (dBuV/m) | (dB) Avg.
25 LF 1 901.06 39.05 46.00 -6.95 \% Peak Pass - LF
26 SHF 1 - - - - - - - - SHF
802.11ax Partial Band
27 1 5912.88 47.20 68.20 -21.00 H Avg. Pass
HE20 26/0 Edge
802.11ax Partial
27 1 - - - - - - - Harmonic
HE20 26/0
802.11ax Partial Band
28 1 5917.17 49.26 68.20 -18.94 H Avg. Pass
HE20 52/37 Edge
802.11ax Partial
28 1 - - - - - - - Harmonic
HE20 52/37
802.11ax Partial Band
1 5924.45 57.55 68.20 -10.65 H Avg. Pass
HE20 106/53 Edge
29
802.11ax Partial
1 - - - - - - - Harmonic
HE20 106/53
TEL: 886-3-327-0868 Page Number : C10 of C138
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1
Mode Band Edge
6E UNII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 15 1
w W T
700 WM 00
505 525
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 502458 75.01 88.20 -13.19 6274 34.30 11.56 33.59 @.6e 152 33 PEAK 1 5955.88 11126 ------ ------ 93.93 3429 1166 33.62 0.8 152 33 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
100 4 VG5
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT)_6E 3m 91200-82114-24711 HORTZONTAL Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592471 66.31 68.20 -1.89 54.03 3430 11.57 33.59 @.6e 152 33 AVERAGE 1 5955.08 185.14 ------ ------ 92.81 3429 1l.66 33.62 0.8 152 33 AVERAGE
TEL: 886-3-327-0868 Page Number : C11 of C138
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Mode Band Edge

6E UNII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1
1050 1050
PEAK[UNI)_6E
s (UNI)_

875
m‘nWm."MWWMW )
525 525 M

B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNI)_6E 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VE\:3000. 00BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 59393 7017 88.20 -16.03 59.98 34.30 1156 33.59 @.08 214 209 PEAK 1 5955.00 188.36 ------ ------ 96.63 34.29 1166 33.62 @.88 214 289 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
100 ’ i VG5
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-244711 VERTICAL Condition: AVG(UNTI)_6E 3m 91200-02114-240711 VERTICAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 502406 63.44 68.20 -4.76 S5L.17 34.30 1156 33.59 0.8 214 209 AVERAGE 1 5955.88 18273 ------ ----m- 99.40 34,29 1166 33.62 @.88 214 289 AVERAGE
TEL: 886-3-327-0868 Page Number : C12 of C138
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Pol. Horizontal Vertical
1 MLW&I{HB!IVJIH] ) Level (dBuVim)
1225 1225
815 815
e I | ot Il [y | ol
00, 00
(] RN [ iy Ll I ok
EZ'EM “ s W’J 5L it ! e "
UYL N Loy A WW
350 Nt 354 T e
Peak
115 1.
Avg
T 13760, 20320, 33440, 40000 00 13760, 20320, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL Condition: PEAK(UNIT) 6 In SHF 89933 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 11910.00 51.82 74.80 -22.13 59.48 33.92 19.25 66.48 .57 203 126 Peak 1 11916.0@ 51.53 74.60 -22.17 59.49 38.92 19.25 66.48 @.57 185 63 Peak
2 11910.08 42.65 54.00 -11.95 49.71 38.92 19.25 66.40 @.57 203 126 Average 1 11916.00 42.09 54.60 -11.91 49.75 38.92 19.25 66.48 0.57 185 63 Average
3 17865.00 56.83 74.80 -17.15 59.56 4L.74 23.67 68.65 .53 152 Bl Peak 3 17865.08 56.76 74.00 -17.24 59.47 4174 23.67 68.65 053 122 71 Peak
4 17865.00 46.65 54.08 -7.35 49.36 41.74 23.67 66.65 @.53 152 81 Average 4 17865.80 46.51 54.00 -7.49 49.22 41.74 23.67 6B.65 0.53 1 71 Average
TEL: 886-3-327-0868 Page Number : C13 of C138
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Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G T 4ol 5 T Aol 5
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k L
L L - —— e - -
Avg 0 bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C14 of C138
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Pol.

Horizontal

Vertical
" Level (dBuVm) " L evel (dBuVm)
115 125
105 1050
5 5
31G Tl 00
AVG{UN) BE AVGUN)_BE
~40G 5! L] 5! U
PRy Py
P S T s
Avg %0 T e al %0 Y e
11! !
oo 2800, 00, 36400, 4000 000 2800, 3400, 36400, 4000
Frequency (MHz) Frequency (Mhz)
Site : BOHLAY Site : B3CHL2AY
Condition: AVG(UNTE) GF In SHF 99993 230124 HORTIONTAL Condition: AVG(UNIT) GF n SHF 0393 231124 VERTICAL
TEL: 886-3-327-0868 Page Number : C15 of C138
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Pol. Horizontal Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
NI N
00
Skl J \~M<“””WW"
5! I
WM
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 619588 11152 ----mn -ooe 9858 34.39 1237 374 8.ee 3@l 278 PEAK
gLl B
1225
1
105
5
00 AVGLUN. 68
1
Y "]
J: ,.,.._w‘“"dM
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 619508 185.52 ------ ------ 92,50 3439 1237 3374 8.80 301 278 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C138
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Pol. Vertical Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
SO e N
00
5 A g
T
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 619508 11031 ------ ------ 97.32 3438 1235 3374 8.6e 301 260 PEAK
gLl B
1225
105
5
00 AVGLUND. 68
I e
W—HM B e J kw_'
5 T
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 619508 183.64 ------ ------ 0862 3439 1237 3374 8.80 301 260 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C17 of C138
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Pol. Horizontal Vertical
1 4ﬂLtweI«H%l\nln] ) Level (dBuVim)
1225 1225
815 815
e I | ot Il [y | ol
00, 00 —
LI I QALY I
i -= A A . 3 MWL
gty o i L bt Pt
350 MWM 354 By
Peak
115 1.
Avg
T 13760, 20320, 26880 33440, 40000 00 13760, 20320, 26880. 33440 40000
Frequency (MHz) Frequency (MHz)
Site © @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL Condition: PEAK(UNIT) 6 In SHF 89933 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 123%.08 53.26 74.00 -20.74 59.87 38.84 20.29 6.4 @.68 180 66 PEAK 1 12396.0@ 53.76 74.60 -20.24 60.37 38.84 20.29 66.42 0.68 188 65 PEAK
1 123%.08 44.16 54.08 -9.54 50.77 38.84 20.29 66.42 @.68 180 66 Average 1 123%0.00 44.71 54.60 -9.29 51.32 38.84 20.29 66.42 0.68 188 65 Average
3 O18585.00 43.99 74.60 -30.10 47.77 37.83 2L.61 5377 -9.54 159 @ Peak 3 18585.08 43.99 74.00 -30.10 47.77 37.83 2L61 .77 -9.54 150 348 Peak
4 18585.80 35.57 54.00 -18.43 39.44 37.83 2L.6l 53.77 -9.54 15 b Average 4 18585.80 35.47 54.00 -18.53 39.34 37.83 2Ll 93.77 -9.54 150 348 Average
TEL: 886-3-327-0868 Page Number : C18 of C138

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G T 4ol 5 T Aol 5
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k L
L L - —— e - -
Avg 0 bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C19 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
1 49mel{ﬂﬂu\mm " Level(dBuVim)
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
Py P
T IS
AVg %0 e %0 R e e
118 1A
0o a0, 400, il 40000 3000 800, 800, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C20 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
EAK(UNI)_6E
SO e N
00
52! By MMWWMMW'WJ
oY
W-IWWM
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 641500 11145 ----mm -oooee 98.54 34.93 11.81 33.83 @.ee 177 357 PEAK
gLl B
1225
105 !
5
00
I e
W____,,,,,___,__M__J
J: W
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6415.08 185.37 ------ ------ 9243 3494 11.83 33.83 @.8e 177 357 AVERAGE
TEL: 886-3-327-0868 Page Number : C21 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
1
105
FAK(UNI)_6E
SO e N
00
52 gl “‘“WM‘MJWM
R
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 641500 188.52 ------ ------ 95.58 34.94 11.83 3383 a.ee 35 B PEAK
gLl B
1225
105 1
5
00
I e
w‘_,__,,_»_w.._._._,__—n—'—i
J: MH"‘
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 641500 18169 ------ ------ 83.78 34.93 IL.BL 3363 @.ee 315 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C22 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Vertical
g 2 EBuVim) g 2 EBVim)
1225 1225
1054 115

g 1] g ' o LTI | e
| | e AL U | e
i

525 =
N‘M WW
an MWWMM 2 MMWMHWM
Peak 350 oo 30 ot
AVg 115 1.
0 13760, 20320, 26880, 13440, 40000 0 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6F 1n SHF 08993 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF 00993 231124 Vertical
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12830.00 55.04 88.20 -33.16 60.82 39.62 20.64 66,83 @79 .- -- PEAK 1 12830.08 54.56 66.20 -33.64 60.34 39.62 20.64 66.83 @79 - - PEAK
7 1924508 38.65 74.60 -35.35 4155 37.98 2211 5345 9.4 - -- PEAK 2 19245.08 38.08 74.00 -35.92 40.98 37.98 2,11 5345 9.4 - -- PEAK
TEL: 886-3-327-0868 Page Number : C23 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\fﬁl{ﬂﬂ!l\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 Ll 7k L
Y A SR P P - et e
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C24 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
1 49mel{ilﬂu\nm) " Level(dBuVim)
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
st e
e F’mmﬂw
AVg %0 N e i %0 e e
118 1A
0o 2, 400, il 40000 3000 800, 800, 36400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C25 of C138

FAX: 886-3-

327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR451607H

Mode Band Edge

6E UNII-5_5.925-6.425_11ax HE20_CH1_Full RU_5955MHz

ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 15 1
| W T
mM .
525 525
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1502445 75.01 88.20 -13.19 6274 34.30 11.56 33.59 .68 116 30 PEAK 1 5955.00 189.64 ------ ------ 97.31 34,29 1l.66 33.62 0.8 116 30 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1054 1
875 15
00 700 AVG{UNI)_GE
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT)_6E 3m 91200-82114-24711 HORTZONTAL Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1592432 66.31 68.20 -1.89 54.04 3430 11.56 33.59 .68 116 30 AVERAGE 1 5955.00 18288 ------ ------ 99.47 3429 1166 33.62 0.8 116 30 AVERAGE
TEL: 886-3-327-0868 Page Number : C26 of C138

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607H
4
Mode Band Edge
6E UNII-5_5.925-6.425 1lax HE20_CH1_Full RU_5955MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y 0 O
1
00 00
LAt bl At 525
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNI)_6E 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VE\:3000. 00BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1592432 7193 88.28 -16.27 59.66 34.30 1156 33.59 @.08 333 194 PEAK 1 5955.00 187.78 ------ ------ 95.45 34,29 1166 33.62 @.88 333 194 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
100 3 i VG5
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-244711 VERTICAL Condition: AVG(UNTI)_6E 3m 91200-02114-240711 VERTICAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 597388 63.23 68.20 -4.97 50.96 34.30 1156 33.59 0.08 383 194 AVERAGE 1 5955.00 180.95 ------ ------ 83.62 34,29 1166 33.62 @.88 383 194 AVERAGE
TEL: 886-3-327-0868 Page Number : C27 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 4ﬂuwel{dm\”ln) ) Level (dBuVim)
1225 1225
815 815
e I | ot Il [y | ol
00, 00
U] R I e (1] U] A I
525 Lo G ™ 52 [t i e
O a s ol Sprintes
150 \w“"”‘”w 350 M
Peak
115 1.
Avg
T 13760, 20320, 26880, 33440, 40000 00 13760, 20320, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL Condition: PEAK(UNIT) 6 In SHF 89933 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 11910.08 53.10 74.00 -20.99 60.76 38.92 19.25 c6.48 @.57 170 55 PEAK 1 11916.0@ 52.46 74.60 -21.54 60.12 38.92 19.25 66.48 0.57 182 79 PEAK
1 11910.08 43.99 54.00 -10.10 51.56 38.92 19.25 66.48 @.57 170 55 Average 1 11910.0@ 43.43 54.60 -18.57 51.69 38.92 19.25 66.40 0.57 182 79 Average
3 1786500 58.41 74.60 -15.59 6112 4L.74 23.67 68.65 @.53 175 82 PEAK 3 17865.08 57.58 74.00 -16.20 69.51 41.74 23.67 68.65 @.53 184 65 PEAK
4 17865.00 49.31 54.00 -4.69 52.82 41.74 23.67 66.65 @.53 175 82 Average 4 17865.80 48.76 54.00 -5.22 51.49 41.74 23.67 6B.65 0.53 184 65 Average
TEL: 886-3-327-0868 Page Number : C28 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 W\'fv( L 7k L
P I o sl b et -
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C29 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meelmmwm] 14“melltlﬂlnmm
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
M-—'”M . e
M‘“M PR
AVg il et Y e % oy e
118 1A
0o a0, 400, il 40000 3000 800, 00, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number : C30 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
NI N
00
52! W.M gttt i ™ ‘ww‘
350
Peak Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ REN:1060.060kHz VBN: 3809, 80kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 619508 110.94 ------ ------ 97.92 3439 1237 3374 e.ee 297 278 PEAK
gLl B
1225
105 1
5
00 AVGLUN. 68
Y
I
3 s
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 619508 18404 ------ ------ 9182 3439 1237 3374 8.80 297 278 AVERAGE
TEL: 886-3-327-0868 Page Number : C31 0of C138

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
NI N
00
5! e I WW‘J \M«‘
plisslses
MMMWW
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 619500 110.09 ------ ------ 97.87 3439 1237 3374 0.60 244 260 PEAK
gLl B
1225
105, 1
5
S ]
& [ — ) -
J: e M_FJ_N
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 619508 18271 ------ ------ 89.69 34,39 12.37 3374 .80 244 260 AVERAGE
TEL: 886-3-327-0868 Page Number : C32 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Vertica
1o Level [dBuvim) oo Level (dBuvim)
1225 1225

=

.

1 N 1 S O
|

5!
i ! 3 MM [y i 3 M
N Y S i, g o pimpes™
350 ‘“WWW 3500 NL%W il
Peak
115 7.
Avg
T 13760, 20320, 26880, 33440, 40000 00 13760, 20320, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI2-HY Site @ Q3CHI2-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL Condition: PEAK(UNIT) 6 In SHF 89933 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 12350.08 52.92 74.0@ -21.68 59.47 39.00 20.20 c6.4l @.66 188 79 PEAK 1 12350.0@ 53.45 74.60 -20.55 60.00 39.00 20.20 66.41 @.66 178 88 Peak
1 12350.08 43.72 54.00 -10.28 50.27 39.00 20.20 ©6.41 @.66 188 79 Average 1 12350.00 44.25 54.80 -9.75 50.80 39.00 20.20 66.41 @.66 178 88 Average
3 18585.00 43.62 74.60 -30.98 46.89 37.83 2L.61 53.77 -9.54 159 @ Peak 3 18585.08 42.61 74.00 -31.39 46.48 37.83 2L.61 9377 -9.54 150 348 Peak
4 18585.80 35.39 54.00 -18.61 39.26 37.83 2L.6l 53.77 -9.54 150 b Average 4 18585.80 35.85 54.00 -18.15 39.72 37.83 2L.6l 93.77 -9.54 150 348 Average
TEL: 886-3-327-0868 Page Number : C33 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 Ll 7k LS
[t i S - W b T et
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C34 of C138

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meelmmwm] 14“melltlﬂlnmm
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
| vy
s T v L s
AVg %1 R i i T
118 1A
0o a0, 400, il 40000 3000 800, 800, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C35 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
FAK(UNI)_6E
SO e N
00
Ao A,.WJ i1
52. e PR
Y e
35...'
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 641588 11115 ----mm -ooeee 98.24 3493 11.81 33.83 @0.ee 293 278 PEAK
gLl B
1225
105 1
5
00
W T LT
MMWM
% e
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6415.00 18424 ------ ----e- 9133 3493 11.81 33.83 @.80 293 278 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical

Fundamental

Level(4BuVim)

14
14

1225

1
105,

FAK(UNI)_6E
8§75 L

IR

70

Peak Blank

3480, 4720, 5960, 7200
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ REN:1060.060kHz VBN: 3000, 80kHz ST:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 641500 186.36 ------ ------ 93.42 3494 11.83 33.83 @0.ee 309 195 PEAK

o Letel [dBuVin)

Il
14

1225

105,

8§75

70

Avg Blank

3480, 4720, 5960, 7200
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6415.00 100.07 ------ ------ 87.16 3493 ILBL 3363 @.88 309 195 AVERAGE

TEL: 886-3-327-0868

Page Number : C37 of C138
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 4ﬂuwel(lll!!l\mn) " Level (iBuV/m)
1225 1225
1084 105
5 5
| ] | el L ] | g
(1 E— 700 .o e
Il AL I L] ATy | | e
Tt L8 s W
R e i e
Peak %0 b~ %0
Avg 175 11
0 13760, 20320, 13440, 40000 0 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6F 1n SHF 08993 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 12830.00 54.50 88.20 -33.64 60.34 39.62 20.64 66,83 @79 .- - PEAK
7 1924508 3878 74.60 -35.22 41,63 37.98 22.11 5345 954 - -- PEAK

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12830.00 54.93 §6.20 -33.27 6071 39.62 20.64 66,83 @79 - - PEAK
2 19245.08 36.92 74.00 -37.88 39.82 37.98 2,11 5345 0.4 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C38 of C138



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\fﬁl{ﬂﬂ!l\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 Lt 7k L
S O T, e S O )
Avg 0 bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C39 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meel{ﬂBqu} 14“melmﬂlnmm
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
Py PRy
P e e
Avg % T % e e T
118 1A
0o a0, 400, il 40000 3000 800, 800, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C40 of C138

FAX: 886-3-

327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR451607H

Mode Band Edge

6E UNII-5_5.925-6.425_11ax HE40_CH3_Full RU_5965MHz

ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1
1050 1050
PEAK[UNI)_6E
s (UNI_

05
1 W T
mWWMM 00
525 525 M

B0 30
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
150244 73.24 8B.20 -14.96 60.97 3430 11.56 33.59 .60 16l 31 PEAK 1 5965.08 187.85 ------ ------ 94,72 34,28 11.68 33.63 0.0 161 31 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 7
875 15
100 4 4 VG5
B0 30
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT)_6E 3m 91200-82114-24711 HORTZONTAL Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592426 64.38 68.20 -3.82 5L.11 3430 11.56 33.59 .68 16l 31 AVERAGE 1 5965.88 98.61 ------ ------ 86.28 3427 IL.76 3i.64 @.80 161 31 AVERAGE
TEL: 886-3-327-0868 Page Number : C41 of C138

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR451607H

Mode Band Edge

6E UNII-5_5.925-6.425_11ax HE40_CH3_Full RU_5965MHz

ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1050 1050 1
PEAK[UNI)_6E
s (UNI)_

00 ! 00 W
525

52‘5 WMWW

B0 30
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNI)_6E 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VE\:3000. 00BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 592448 69.77 88.20 -18.43 57.58 34.30 11.56 33.59 @.08 408 202 PEAK 1 5965.08 183.72 ------ ------ 91.39 3427 178 33.64 @.80 408 212 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 700 AVG{UNI)_GE
| L W T T
525 525
B0 30
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-244711 VERTICAL Condition: AVG(UNTI)_6E 3m 91200-02114-240711 VERTICAL
: RE:1080.080kHz VB:1.000kHz SKT:Auto : RBii:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
150244 59.95 68.28 -B.25 47.68 34.30 1156 33.59 0.08 408 212 AVERAGE 1 5965.88 95.75 ------ ---eee 83.42 34,28 1168 33.63 @.80 480 212 AVERAGE
TEL: 886-3-327-0868 Page Number : C42 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
JLevel Buiim) Jplere i)
1225 1225
15 85
] IR e ]| | rhowlg
LA T T el LI T T
mwwv e MWMMWW . el st Mmmww
Peak o
175 11!
Avg
20 13760, 20320, 26880, 33440, 40000 200 13760, 030, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
site: G3CHIZ-HY site @ B3CHIZ-HY

Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL

Condition: PEAK(UNTT) 6F n SHF_80393 231124 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 11930.08 53.39 74.00 -20.70 60.87 38.96 19.29 66.39 @.57 177 88 PEAK 1 11936.0@ 54.69 74.60 -19.31 62.26 38.96 19.29 66.39 @.57 176 89 PEAK
1 11930.08 44.26 54.08 -9.72 51.B5 38.96 19.29 66.39 @.57 177 88 Average 1 11930.0@ 45.61 54.60 -8.39 53.18 38.96 19.29 66.39 @.57 176 89 Average
3 1789508 58.17 74.60 -15.83 6@.44 42,27 23.78 68.72 @.53 182 6B PEAC 3 17895.08 58.39 74.00 -15.61 69.66 42.22 23.78 68.72 @53 173 B PEAK
4 17895.00 49.13 54.08 -4.87 51.40 4227 23.79 66.72 @.53 18 68 Average 4 17895.80 49.38 54.00 -4.62 51.65 42,22 23.78 68.72 0.5 173 81 Average
TEL: 886-3-327-0868 Page Number : C43 of C138

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 Ll 7k LS
NS ISR — - A
Avg 0 bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C44 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meelmmwm] M“I.MIIIIMWIH]
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
ey e
Mﬂ”"" P | oo e i
AVg kil s eV fee % I
118 1A
0o a0, 400, il 40000 3000 800, 800, 3400, 3800, 40000
Frequency (HHz) Frequency (MHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C45 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
SO e N
00
5! - Ly \W“‘W
o MMW"“‘M
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 620500 183.68 ------ ------ 95.57 34.42 1236 3375 @0.ee 298 278 PEAK
gLl B
1225
105 1
5
00 AVGLUNI. 68
il T
MMWJ
% il
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 620508 18121 ------ ------ 83.19 3440 12.37 3375 0.8 298 278 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C46 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
SO e N
00
5! - mlmwmwwwj LW
. .«.«N‘WW
350
Peak Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 620500 187.78 ------ ------ 9467 34.42 1236 3375 @.ee 273 260 PEAK
gLl B
1225
105
5
00 AVGLUNI. 68
I
A
5 g f
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6205.08 99.68 ------ ------ 86.58 34.40 12.37 3375 0.8 273 200 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C47 of C138

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
gLl B L)
115 1125
815 85
1] : 1] g
LI T B ] P Jula
Peak =
175 11!
Avg
70 13760, 030, 26880 7200 13760, 03, 26880 3440, 40000
Frequency (MHz) Frequency (MHz)
Site © B3CHI2-HY Site + BICHI2-HY

Condition: PEAK(UNII) 6E 3m 91200-62114-240711 HORIZONTAL

Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/m  dB BV dB/m  dB

1 12410.08 52.82 74.60 -21.18 28.22 33.86 13.98 33.18
1 1241000 43.82 74.60 -30.18 19.22 38.80 13.98 3318
3 18615.00 39.00 74.00 -34.91 49.81  -- 2184 3236

Condition: PEAK(UNII)_6E 3m 91200-82114-240711 VERTICAL

Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/fm  dB BV dB/m dB

1 12410.08 53.03 74.00 -26.97 28.43 38.80 18.98 33.18
2 12410.08 44.03 74.00 -20.97 19.43 38.80 18.98 3318
3 18615.00 38.23 74.00 -35.77 4895 -~ 2164 3236

123 PEAK
123 Average
-- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C48 of C138




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k —— L
Avg 0 bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C49 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
PR PRy
P i i i
Avg kil AR i %0 N
118 1A
0o a0, 400, il 40000 3000 800, 00, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C50 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
UNI)_6E|
SO e N
00 /
5! s g W-‘J
DR
350
Peak Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 6405.00 188.84 ------ ------ 95.98 34.9 1178 33.82 @0.ee 292 278 PEAK
gLl B
1225
105 1
5
00
NI A | [
. U R
% el
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6405.00 18147 ------ ------ 83.61 34.9 1178 3362 @.88 292 278 AVERAGE

TEL: 886-3-327-0868

Page Number : C51 of C138
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
106 !
EAK(UNI)_6E|
SO e N
00
5! e et ettt “‘M“"‘/
b g
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 605,00 184,67 ------ ------ 9181 34.9% 1178 33.82 @8.ee 257 183 PEAK
gLl B
1225
5
10 i
5
00
L WY T LT
N A
MM
5 M
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 640508 97.14 ------ oo 84.28 34.9 1178 3362 @.88 257 188 AVERAGE
TEL: 886-3-327-0868 Page Number : C52 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 5
| ] | el || ] | g
00 = 0.0
S I 52 \M"’f
\ / P L 2 A g
Peak %0 %0
AVg 115 1.
0 13760, 20320, 13440, 40000 0 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6F 1n SHF 08993 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 12810.00 56.73 88.20 -31.47 6258 39.54 20.63 6681 @79 .- .- PEAK
1 1921508 37.23 74.60 -36.77 40.29 37.86 22.89 5347 9.4 - -- PEAK

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12810.08 55.21 66.20 -32.99 61.06 39.54 20.63 6681 @79 - - PEAK
2 19215.08 36.64 74.80 -37.36 39.70 37.86 22.89 5347 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C53 of C138



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg %l il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k L
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C54 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
1 49mel{ﬂﬂu\mm " Level(dBuVim)
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
H"’"“""‘M [ .
A Mm-“'\-wm
AVg %0 gt T %0 T e
118 1A
0o 2, 400, il 40000 3000 800, 800, 3400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C55 of C138

FAX: 886-3-

327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR451607H

10

Mode Band Edge

6E UNII-5_5.925-6.425_11ax HE80_CH7_Full RU_5985MHz

ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1050 1050 !
PEAK[UNI)_6E
s (UNI)_

875
1 LI T e e T

1 M 0
525 525
B0 30
Peak
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 591388 73.43 88.20 -14.77 6L.16 34.30 1156 33.59 .60 132 26 PEAK 1 5085.08 183.57 ------ ------ 9123 34,71 11.8@ 3367 @.ee 132 26 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ”
875 15
00 700 AVG{UNI)_GE
B0 30
Avg
115 115
5025 5847, 5869, i 5853, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT)_6E 3m 91200-82114-24711 HORTZONTAL Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBii:1080.060kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  Thos Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592436 65.91 68.28 -2.29 53.64 3430 11.56 33.59 4.0 132 26 AVERAGE 1 5085.88 95.91 ------ -ooee 83.57 34,71 11.8@ 3367 @.ee 132 26 AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C138

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607H

10
Mode Band Edge
6E UNII-5_5.925-6.425 1lax HE80_CH7_Full RU_5985MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
PEAK(UNI)_6E
y 0 Y
700 ! 00
SMM N
B0 30
Peak
115 115
5025 5847, 5669, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK_BE(UNI)_6E 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBi:1080.080kHz VE\:3000. 00BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592484 67.61 8B.20 -20.59 55.33 34.3 1157 33.59 @.08 308 96 PEAK 1 5085.88 98.59 ------ ---oee 86.25 34,23 1L.76 33.65 @.88 3@ 95 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 700 AVG{UNI)_GE
52‘5M SZ‘SJU_”_HHM
B0 B0y
Avg
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-244711 VERTICAL Condition: AVG(UNTI)_6E 3m 91200-02114-240711 VERTICAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBii:1080.060kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592452 6118 68.28 -7.02 46.91 34.30 11.56 33.59 0.8 308 96 AVERAGE 1 5085.88 9238 ------ ------ 80.04 3426 1172 33.64 @.80 3@ 96 AVERAGE
TEL: 886-3-327-0868 Page Number : C57 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
JLevel Buiim) Jplere i)
1225 1225
15 85
] IR e ]| | rhowlg
U LG L] I U LG L] I
T WMWM e AMWWM
il MWMW"W\" . wwww
Peak o
175 11!
Avg
20 13760, 20320, 26880, 33440, 40000 200 13760, 030, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
site: G3CHIZ-HY site @ B3CHIZ-HY

Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL

Linit Read
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/fm B B dB/m  dB B dB
1 11970.08 54.60 74.00 -20.80 61.43 39.00 19.38 66.38 @.57 168
2 11970.08 45.80 54.68 -9.80 52.43 39.00 19.38 66.38 @.57 168
3 17955.08 59.19 74.00 -14.81 60.90 42.83 23.78 66.86 6.54 160
4 17955.08 58.19 54.88 -3.81 51.9 42.83 23.78 68.86 @.54 160

nt Cable Preamp  Aux APos  TPos

52 Average
53 Peak
53 Average

Condition: PEAK(UNTT) 6F n SHF_80393 231124 VERTICAL

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 11970.00 54.99 74.80 -19.81 62.42 39.08 19.38 66.38 @.57 177 43 PEAK
2 11979.09 45.98 54.80 -8.82 53.41 39.00 19.38 66.38 @.57 177 43 Average
3 17955.08 59.06 74.00 -14.94 60.77 42.83 23.78 68.86 @.54 166 122 Pesk
4 17955.80 50.86 54.00 -3.94 5177 42,85 23.78 68.86 0.54 166 122 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C58 of C138



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lﬁ\fﬁl{ﬂﬂuwln] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k LS
IR S AU S ST ot e A - [ —
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C59 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
1 49mel{ilﬂu\nm) " Level(dBuVim)
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
PRty ™
J‘WM o e e T
118 1A
0o 2, 400, il 40000 3000 800, 800, 36400, 3800, 40000
Frequency (HHz) Frequency (NHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number : C60 of C138

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105
PEAK(UNI)_6E
SO e N
00 } \
R TR —
2 MW”"W
350 ’
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ REN:1060.060kHz VBN: 3809, 80kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 622508 18619 ------ ------ 9318 4.4 1232 3375 0.ee 293 278 PEAK
gLl B
1225
105 1
5
00 / \ AVGLUN. 68
L W T LT /N
S
BN ]
% Sl
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ REN:1060.060kHz VBW:3.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6225.08 98.63 ------ oo 85.64 3447 12.28 3376 0.8 293 278 AVERAGE
TEL: 886-3-327-0868 Page Number : C61 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
106 i
PEAK(UNI)_6E
NI N
00 J \
A
5! et
) i
B
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 622500 184,83 ----mn ---oee 9182 4.4 1232 3375 8.6e 302 358 PEAK
gLl B
1225
5
10 ]
5
00 / \M
1 Y
M.—m—m‘-ﬂf' e
% L.
Avg Blank
1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:3.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6225.88 97.19 ----on -oooee 84.20 3447 1228 3376 0.8 302 358 AVERAGE
TEL: 886-3-327-0868 Page Number : C62 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical

gLl B L)

115 1125

815 85

1 L1

S0 A I B | A I

| b A | e i

1\3 MW«MNWW Lg MWWWWWW

Peak e " % phov

175 11!
Avg

7000 13600, 20200, 26400, 400, 4000 7000 13600, 0200, 26800 00, 40000

Frequency (MHz) Frequency (MHz)
Site © B3CHI2-HY Site + BICHI2-HY

Condition: PEAK(UNIT) 6F In SHF 68993 231124 HORIZONTAL

Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 12450.09 53.91 74.00 -20.09 60.42 33.80 20.42 66.42 .69 1M 86 Peak 1 145008 53.44 74.80 -20.56 59.95 38.80 20.42 66.42 @.69 174 111 Pesk
1O12450.00 44.20 54,00 -0.73 50.73 3B.80 0.2 6642 Q.69 1M 86 Average 2 12450.00 44.31 54.60 -9.69 0.5 38.80 20.42 66.42 @69 174 111 Average
3 18675.00 39.84 74.00 -34.16 43.67 37.75 2169 5373 -9.54 .- - PEAK 3 18675.08 38.85 74.60 -35.15 42.68 37.75 21.69 5373 -9.54 - - PEAK
TEL: 886-3-327-0868 Page Number : C63 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
AVG(UNI)_GE AVG{UNI) 6
~18G 528 L 7k L
et e ettt I B it -
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
TEL: 886-3-327-0868 Page Number : C64 of C138

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR451607H

Pol. Horizontal Vertical
meelmmwm] 14“melltlﬂlnmm
105 105
#15 i3
31G 100 00
AVG{UM) BF AVG{UN)_BF|
~40G 528 L 7k L
Py ey
LV MMJ’\W
AVg %1 T e i i R s
118 1A
0o a0, 400, il 40000 3000 800, 00, 36400, 3800, 40000
Frequency (HHz) Frequency (MHz)
Site o GICHL2-Y Site GICHIAY
Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
TEL: 886-3-327-0868 Page Number : C65 of C138

FAX: 886-3-

327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Fundamental
gLl B
1225
1
105 Jm(
UNI)_6E|
SO e N
00 // \
52. P P
o WM
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 638508 187.51 ------ ------ 04,65 34.88 11.88 33.82 .60 294 287 PEAK
gLl B
1225
105 1
5
00 /
L W T LT/
MMMMW
% ]
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI: 1009, 088kHZ VBW: 3.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6385.08 98.26 ------ ------ 85.42 34,80 1185 3361 @.88 294 287 AVERAGE
TEL: 886-3-327-0868 Page Number : C66 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607H

Pol. Vertical Fundamental
gLl B
1225
1
105
Jm(uu [
SO e N
00 // \
52 e et
350
Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 638500 18677 ------ ------ 93.91 3488 11.88 33.82 @0.8e 307 360 PEAK
gLl B
1225
5
10 ]
5
00 J
S A A Y
R
“ — L
Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ RBI: 1009, 088kHZ VBW:3.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6385.88 97.16 ------ ------ 8432 34.80 1185 3361 @.88 307 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C67 of C138

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607H

Pol. Horizontal Vertical
1 4ﬂLtzveI(IIBu\mn) " Level (iBuV/m)
1225 1225
1084 105
5 5
| ] | el L ] | g
(1 E— 700
AL Jul I s li| ! i | e
" byt ¥
ng MWW‘MM L,? WWWWWMW
Peak 350 pu” 30 gt
Avg 175 11
0 13760, 20320, 13440, 40000 0 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6F 1n SHF 08993 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 12770.00 55.51 88.20 -32.69 61.49 39.3% 20.62 66,76 @78 .- -- PEAK
7 19155.08 37.50 74.60 -36.50 49.69 37.8@ 22.86 5351 -9.54 - -- PEAK

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 L2770.08 55.28 66.20 -32.92 61.26 39.38 20.62 6676 @78 - - PEAK
2 19155.08 38.32 74.80 -35.68 41,51 37.80 22.86 5351 -9.%4 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 bl
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1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
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11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG(UNTE) 6F 3n S1260-02114-240711 HORTZONTAL Condition: AVG(UNTE) 68 3n 91260-02014-240711 VEATICAL
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Condition: AVG(UNTI) GF n SHF 00953 231104 HORTZONTAL Condition: AVG(UNTI) GF In SHF 08953 231124 VERTICAL
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Pol. Horizontal Fundamental
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Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 HORTZONTAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 653588 11151 ----mn -oooee 9771 35.52 1214 3386 @0.6e 319 45 PEAK
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Avg Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 HORTZONTAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6535.00 183.39 ----mn -oooee 89.59 35,52 12.14 3366 @.88 318 45 AVERAGE
TEL: 886-3-327-0868 Page Number : C71 of C138
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Pol. Vertical Fundamental
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Peak Blank
1.
1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: PEAK(UNIT) 6E 3m 91200-82114-244711 VERTICAL
+ RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 653500 11144 ----mm -oooee 97.64 35,52 12.14 33.86 @8.60 234 350 PEAK
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1.
1000 240, 4720, 5960, 720
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG(UNTI)_6E 3m 9120-02114-240711 VERTICAL
+ RBI:1009.068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 6535.08 183.55 ------ ----m- 89.75 35,52 12.14 3306 0.8 284 350 AVERAGE
TEL: 886-3-327-0868 Page Number : C72 of C138
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Pol. Horizontal Vertical
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Peak %0 %0
AVg 115 1.
0 13760, 20320, 26880, 13440, 40000 0 13760, 2030, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHI2-HY Site + BICHI2-HY
Condition: PEAK(UNIT) 6F 1n SHF 08993 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13070.00 53.37 85.20 -34.83 59.12 39.66 20.66 66.93 @.86 - -- PEAK 1 13070.08 53.59 §6.20 -34.61 59.34 39.66 20.66 66.93 @86 - - PEAK
7 19605.08 37.38 74.60 -36.62 40.23 37.88 2.27 5326 -9.54 - -- PEAK 2 19685.08 37.26 74.00 -36.74 48.11 37.68 2.27 5316 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C73 of C138
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